

VIRAJ PROFILES LIMITED

1002363082

10 IMPERIAL CHAMBERS, 1ST FLOOR,
WILSON ROAD, BALLARD ESTATE,
MUMBAI - 400038 INDIA**TEST CERTIFICATE****CUSTOMER :****ORDER NO .**

PO#10-76815W

PACKING LIST NO.

IMP/100972

INSPECTION NO

IMP/100972/16

DATE

01/10/2008

BUNDLE NO .

2711330

GRADE
1.4404**DESCRIPTION :**

STAINLESS STEEL ROUND BARS

COLD DRAWN POLISHED

SIZE (MM)	SHAPE	TOLERANCE	LENGTH (MTR)	PIECES	WEIGHT (MTS)
15.000	ROUND	h9	3.00-3.20	102	0.430

CHEMICAL ANALYSIS**HEAT NO.** 15837

C	Mn	Si	S	P	NI	Cr	Mo	N
0.018	1.41	0.44	0.026	0.035	10.08	16.52	0.02	0.064

TEST RESULT

.2% YIELD STRENGTH MPA	TENSILE STRENGTH MPA	ELONGATION %	REDUCTION OF AREA %	HARDNESS BHN
603	735	36	69	215

Specification :

MATERIAL CONFIRMS TO DIN 17440 S6, EN 10088-3, IGC SATISFACTORY AS PER DIN 50914 CERTIFIED AS PER EN10204 3.1 AND AD W2 ASME SA 479.

Remarks :MATERIAL IS FREE FROM MERCURY CONTAMINATION, FREE FROM WELD OR WELD REPAIRS, MATERIAL SOLUTION ANNEALED, ANNEALING TEMPRATURE: 1050
: WATER QUENCHED SOAKING DURATION 1 Hr /Inch. PMI TEST OK

We hereby certified that the material described above has been tested and complies with the terms of order/contract.



S. Suvarna
WORKS INSPECTOR
S. SUVARNA